—JAS (Inspection & Testing) Ltd.

Summary of Glass Impact Test Report

To BS EN 12150-1:2000 for Glass Safety

Test Consultant:  JAS (Inspection & Testing) Ltd.
Manufacturer :  ESA SAFETY GLASS
Report Ref. :  J1999-RO4EN-071017
Address :  Jalan Kapt. Sumarsono 98, Helvetia, Medan, Indonesia.
Product Name: Tempered Glass
Tempered of the thicknesses: 4mm, 5mm, 6mm, 8mm, 10mm,

12mm, 15mm & 19mm.

Density :  Approx. 2500 kg/m3

Specimen made into 1930mm x 865mm samples.

Test Results . Satisfactory
No. of Specimens Tested: 4 nos. for each thickness

Date of Test : 15" October 2007
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